MEMORANDUM
TO: Docket A-99-40
FROM: Warren Johnson

U.S. Environmental Protection Agency (MD-13)

et
o

DATE: October19, 2000

SUBJECT: New Jersey Facility-Wide Permit for the Geon Company ‘="

The attached is a facility-wide state permit for the Geon Company operating in the State
of New Jersey. The Geon Company operations in New Jersey includes polyvinyl chloride and
copolymers production. Being a facility-wide permit, the majority of this permit relates to media
outside of the scope of the MACT standard studies. Nonetheless, this permit was included in the
studies for the development of the MACT standard for polyvinyl chloride and copolymer
production and is being included in the docket as part of these EPA studies.
[...]
PROCESS : BOILERS
EQUIPMENT TYPE: BOS-1S, BOS-2S .
NATURAL GAS KEROSENE
CATEGORY SUBCATEGORY LB/HR LB/HR
Particulates Lead 0.000 -0.000
PM-10 1.150 1.210
Other 0.050 0.050
. Total Particulates 1.200 1.260
Volatile Organic HAP-VOC 0.020 0.020
Compounds - Other 0.240 0.160
2. Total VOC Q.260 0.180
3. Carbon Monoxide 2.940 3.020
4. NOx 9.040 10.850
5. SOx 0.050 3.480
6. Other 0.000

0.000

F19



.nle 2 WORST-CASE PERMIT ALLOWABLE EMISSION LIMITS FOR
EACH PIECE OF EQUIPMENT IN THE PROCESS
PROCESS : BOILERS
EQUIPMENT TYPE: TANK TK-9S5

CATEGORY SUBCATEGORY ' LB/HR
Particulates Lead 0.000

PM-10 0.000

Other 0.000
1. -Total Particulates 0.000
Volatile Organic HAP-VOC 0.000
Compounds Other 0.010
2. Total VvoC 0,010
3. Carbon Monoxide 0.000
4. NOx 0.000
5. S0Ox 0.000
6. Other 0.000

F20



Section 3
Compliance Plan

Process F: Boilers

F21



1

Apxplicable Reqguirements

A. Chapter 27 - AIR POLLUTION CONTROL
Subchapter 3. Control and Prohibition of Smoke from Combustion
of Fuel
7:27-3.1, 3.2, 3.5, 3.6, 3.7
-Subchapter 4. Control and Prohibition of Particles from

Combustion of Fuel
7:27-4.1, 4.2, 4.3, 4.4, 4.5, 4.6

Subchapter 5. Prohibition of Air Pollution
7:27-5.1, 5.2
Subchapter 8. Permits and Certificates

7:27-8.1, 8.2, 8.3, 8.4, 8.5, 8.6, 8.7, B.8,
8.9, 8.10, 8.11, 8.12, B8.13, B8.26, B8.27

Subchapter 9. = Sulfur in Fuels
7:27-9.1, 5.2, 9.3, 9.4, 8.5
Appendix I
Subchapter 12. Prevention and Control of Air Pollution
Emergencies :
7:27-12.1, 12.2, 12.3, 12.4, 12.5
Subchapter 13. Ambient Air Quality Standards
7:27-13.1, 13.2, 13.3, 13.4, 13.5, 13.6, 13.7,
) - 13.8 :
Subchapter 16. Control and Prohibition of Air Pollution by

Volatile Organic Compounds
7:27-16.1, 16.1A, 16.2, 16.8,16.16, 16.21,
16.23, 16.24 .
Subchapter 18. Control and Prohibition of Air Pollution from
New or Altered Sources Effecting Ambient Air
Quality (Emission Offset Rules)
7:27-18.1, 18.2, 18.3, 18.4, 18.5, 18.6, 18.7,
18.8, 18.9, 18.10 :
Subchapter 19. Control and Prohibition of Air
Pollution from Oxides of Nitrogen
7:27-19.1, 18.2, 19.3, 198.7
Subchapter 21. Emission Statements
7:27-21.31, 21.2, 21.3, 21.4, 21.5, 21.6, 21.7
Subchapter 22. Operating Permits
7:27-22.1, 22.2, 22.3, 22.4, 22.5, 22.6, 22.8,
22.10, 22.13, 22.14, 22.16, 22.18, 22.19,
22.20, 22.23, 22.24, 22.31

B. Chapter 27A - AIR ADMINISTRATIVE PROCEDURES AND PENALTIES
Subchapter 3. Civil Administrative Penalties and Requests for-
Adjudicatory Hearings

7:27A-3.1, 3.2, 3.3, 3.4, 3.5, 3.6, 3.7, 3.8;
3.9, 3.10, 3.11, 3.12

F22



A. Record Keeping
1. The Permitte shall record the following for each boiler:
a. Amount of Natural Gas and Kerosene burned in each
calendar year.
b. The hours of operation

These records shall be maintained on site for a minimum of five years
after the last collection, in a permanently bound log book, readily
accessible computer memory, or by another method acceptable to the
Regional Enforcement Office. These records must also be available for
inspection by representatives of the Department.

The Permittee shall record any test data collected pursuant to the
monitoring requirements, and maintain it for at least five years after
the date on which the testing was conducted.

B Monitoring

1. If not already conducted, within 180 days from the initial
operation of the low NOX burners for Boiler B0S-2S, the Permittee shall
conduct stack emissions performance. tests on the boilers in accordance with
N.J.A.C. 7:27-8.4(c). Stack tests shall be conducted on each boiler at plus
or minus five percent of the maximum heat -input rate of each boiler as )
specified in the permit, for CO, NOx and VOC. The stack testing shall
be conducted to determine compliance with N.J.A.C. 7:27-15.7, 16.8 and
S.2. '

2. At least 60 days prior to the stack test date, the
Permittee shall submit to the Chief, BTS, for approval, a pretest
protocol. BTS may change or reguire additional pollutants to be stack
tested.

3. The Permittee shall conduct all emission performance
tests using the method approved by the Chief, BTS.

4. The Permittee shall contact the Chief, BTS, and the
Chief, Regional Enforcement Office upon approval of the test protocel, to
schedule a mutually acceptable test date. :

5. Within 60 days after completion of testing, the
Permittee shall submit to the Chief, BTS, and the Chief, Regional
Enforcement Office one copy of the emission test report. The test
results shall be certified by a Licensed Professional Engineer or by a
Certified Industrial Hygienist.

F23



C. Reporting

1. The Permittee shall submit to the Department every six
months, beginning January 1, 1997, a summary report listing the total tons
emitted for each subcategory of contaminants from this process. The end of
year report shall be a cummulative total of the tons emitted for each
subcategory during the calendar year.

III. Special Conditions
A, Operating Conditions

1. The Permittee shall adjust the combustion process of each
boiler in accordance with the requirements of N.J.A.C 7:27-19.16.

2. Boiler BOS-2S shall not be operated until it complies with
Now A.C.7:27-19. The permittee ghall submit compliance documentation to the
Department prior to operating this Boiler.

F24



Section 1A
Process Description

Process G: Wastewater Treatment

Gl



The Geon Company has its own on-site wastewater treatment system as permitted
under NJPDES NJ0004286. Wastewater from The Geon Company, The BFGoodrich
Company, and Pedricktown Cogeneration Limited Partnership are treated and then
discharged to the Delaware River. A large percentage of the treated effluent
is recycled for reuse at the site. This recycled water cffsets groundwater
that would have to be pumped from on-site wells. ' ’ )

The majority of the treated process wastewater discharged through DSN 001 is
generated from the manufacture of polyvinyl chloride resins and compounds, and
acrylic latex as well as from utility waters consisting of well water
treatment backwash and regenerates, recycle/reuse filter backwash, steam
generation blowdown and cooling tower blowdown. All treated wastewater
discharged through DSN 001 undergoes physical, -chemical, and biological
treatment. Sanitary wastewater is treated, combined with influent process
water, and is then treated and discharged through the treatment works.
Contaminated stormwater (stormwater holding basin DSN 002) is also combined
with influent process water prior to discharge to the main treatment system.
The maximum discharge through DSN 001 is 2.1 million gallons per day (MGD)
when recycling is not used with an average of 1.6 MGD when recycling is used.
The facility has been classified as a major discharger by the New Jersey
Department of Environmental Protection in accordance with the USEPA rating
criteria.

L e :

The Geon Company was formed as a wholly owned subsidiary corporation of the
BFGoodrich Company becoming an independent publicly-owned corporation in
April, 1953. While BFGoodrich continues to own and operate the Acrylic Latex
manufacturing operations at the above location, The Geon Company owns and
operates the polyvinyl chloride resins and polyvinyl chloride compounds
operations at the same site. These manufacturing activities are classified
under SIC 2821. Also existing at the site is a 117 MeW cogeneratiocn plant
which is owned and operated by Pedricktown Cogeneration Limited Partnership
{PCLP); the wastestreams generated from this plant are routed through The Geon
Company's treatment system (formerly owned and operated by BFGoodrich),
combined with Geon's and BFGoodrich's wastewater, and subsequently discharged
to the Delaware River through DSN 001. The cogeneration plant uses natural
_gas as a primary source of fuel and cogenerates steam and electricity for use -
by The Geon Company and the BFGoodrich Company with the excess sold to
Atlantic Electric. ' i _

Primary treatment (chemical coagulation) and secondary treatment (activated
sludge) exist at the facility, with supplementary clarification tanks and an
above ground holding tank for recycling water and for use as supplemental
firewater storage. The package sanitary system includes treatment by an
aercbic digester and is followed by chlorination.” The treated sanitary
wastewater is combined with all other wastewaters and treated again in the
main treatment system. ) '

As previously discussed in the Fact Sheet, stormwater discharges from DSN 002,

003, 004, 005 and 006 with projected average flows from 0.006 to 0.034 ‘MGD
will be covered under a Stormwater Pollution Prevention Plan (SPPP). The

G2



stormwater projected average flow is based on the 1994 average annual
rainfall.

This process package has been prepared in accordance with

The "Regulations Concerning the New Jersey Pollutant Discharge Elimination
System" (N.J.A.C. 7:14A-1 et seq.), which were promulgated pursuant to the
authority of the New Jersey "Water Pollution Control Act" (N.J.S.A. 58:10A-1
et seq.)

40 CFR 414, EPA Effluent Guidelines and Standards for Organic
Chemicals, Plastics, and Synthetic Fibers

The Delaware River Basin Commission (DRBC) Section 3.8 of the
Delaware River Basin Compact

Classification

Zone 5 (Delaware River) .
FW2-NT (an unnamed tributary of the Delaware River)

L s £y 3T for DSN 003
Infl - s

The wastewater discharged through DSN 001 is comprised of the
following:

Manufacturing
BFGoodrich

Acrylic Latex: This wastestream will include acrylic latex
from equipment cleaning plus trace amounts of key raw
materials including Ethyl Acrylate, Methyl Methacrylate,
N-Butyl Acrylate, Styrene, Acrylonitrile, Acrylamide,
N-Methylol Acrylamide, Acrylic Acid, Aqua Ammonia, Sodium
Hydroxide, Sodium Lauryl Sulfate.plus trace amounts of other
materials.

GEON

}/éolyvinyl Chloride Resin: This wastestream will include polyvinyl

chloride from equipment cleaning plus trace amounts of key raw
material including vinyl chloride, acrylic acid, methyl acrylate,
sodium hydroxide, agua ammonia, sodium lauryl sulfate, lauryl steryl
alcohol, sodium alkyl aryl ethoxy sulfate, methyl cellulose,
polyvinyl alcohol, plus trace amounts of other materials.

Polyvinyl Chloride Compound: This wastestream will include polyvinyl’

chloride from equipment cleaning plus trace amounts of plasticizers,
stabilizers and color pigments.

G3



Utilities Well backwash and le/ £i1
backwash. & ‘on blowd ool blowd

This waste stream will include well minerals, well regenerates (sulfuric
acid and sodium hydroxide),. filter backwash (iron and bioldgical pin
floc), treatment chemicals (zinc, organic phosphates, chlorine, chlorine
dioxide, aluminum chloride, potassium permanganate, potassium hydroxide,
bromine biocide, sulfuric acid, phosphoric acid, sodium sulfite, amine
chemicals, boiler and steam corrosion control phosphate chelants,
flocculents, plus trace amounts of other treatment chemicals).-

Other Wastestreams

Sanitary wastewater is treated, chlorinated, combined with process waste
water, and is treated and discharged through the treatment works.
Contaminated stormwater is also combined with process waste water prior
to discharge to the treatment works.

Cogeneration
The cogeneration wastewater stream will be similar in composition to the
utility wastestreams and will also have detergent gas turbine wash.

Hastewater Treatment

The chemicals introduced as part of the waste treatment system includes
ferric chloride, sodium hydroxide, phosphoric acid and agqua ammonia (for
nutrients) and polymers.

1 7 : ~apabili - . £t}
Following:

The existing primary treatment (chemical coagulation) and secondary
treatment {(activated sludge) has the ability to treat a wide variety of
waste flows and characteristics.

Solid particles removed in the primary system, comprised of polyvinyl
chloride resin, acrylic latex particles, wasted activated sludge, iron
oxide and other trace materials, are dewatered with a belt filter press
and are currently disposed of in the Salem County Utilities Authority
landfill, Permit Number 0062049. The package sanitary system includes
treatment by an aerobic digester and is followed by chlorination. The
waste treatment system is staffed 24 hours a day, 7 days a week.

There is also one 16,000-gallon ferric chloride storage tank associated
with this process.

G4



Section B

Process Flow Diagrams

GS



WASTEWATER TREATMENT PLANT PROCESS FLOW DIAGRAM

Control Device

Step Stack Number
Wastewater Flow ¢
Air Emissions — P>
EFFLUENT COLLECTION
TK-1Z1
TK-521 ’] 188 1
TK-14Z1 | 189 :
190 |
| .
h 4
EQUALIZATION/DIVERSION { :
© TANKS g 191
TK-8Z 192 g
TK-82
} FERRIC CHLORIDE !’ o84 ‘;
' / TANK ‘
‘ A TK-52 |
"CHEMICAL MIXING |
} TANK >
' TK-30Z 1 193
v .
i PRIMARY ’
' CLARIFICATION |
| TANKS > 104 j
s TK-11Z [ 195 ;
i TK-12Z
|
‘ \ 4
T AERATION %
TANKS
1. TK-14Z i g 196
a TK-15Z | 197
T SLUDGE THICKENING
L ; TANKS
: TK-18Z 198
.j > TK-262 > 199
] TK-272 200
z A4
! [SLUDGE BLENDING
> TANK >
TK-282 201
FILTERING
BELT PRESS > . 202
| Secondary Clarifiers ‘
v o
To SCUA Firewater, Recycling or DSN-001

Ge



Section 1C
Equipment and Control Device Lists

Process G: Wastewater Treatment

G7



ux;m:gz_xun:manulm:
CONTROL DEVICE(S)

No Control Utilized

Equipment

Effluent Collection Sumps
TK-121
TK-521
TK-1421

Equalization Tank
TK-82

Diversion Tank
TK-9Z

Chemical Mixing Tank
TK-302

Primary Clarification Tanks
TK-112
TK-122

Aeration Tanks
TK-142Z
TK-152

Sludge Thickening Tanks
TK-182
TK-262
TK-272Z

Sludge Blending Tank
TK-29Z

Filter Press

Ferric Chloride Tank
TK-52

G8

Proceseing/Storage Capacity

25,000 Gallons
25,000 Gallons
20,000 Gallons

1,000,000 Gallons
300,000 Gallons
15,000 Gallons

115,000 Gallons
100,000 Gallons

180,000 Gallons
180,000 Gallons

35,000 Gallons
2,000 Gallons
35,000 Gallons

16,000 Gallons

7,000 Lbs/Hr

16,000 Gallons



The Geon Company
Process G: Wastewater Treatment
Insignificant Sources* ,

# Iype

2500ft Piping

225 Valves

s Filters

35 Pumps

7 Tanks

600 Flanges

1 Grinders

5 Strainers

* Emission from these insignificant sources are 1ncluded in Table 1,

Process Limits in Tons/Year.

GS



Section 1D
Control/source Data Sheets

Procesé G: Wastewater Treatment

This Section Not Applicable

Glo0

p 2



Section 1E

Process Stack Sheet

Process G: Wastewater Treatment

Gl1



FACILITY-WIDE PERMIT
PROCESS S'I‘ACKV INFORMATION SHEET

Company designation of Process Wastewater Treatment
Number of Sources in the Process 16
Number of Stacks or Vents ' 16
Distance to Discharge Gas
Previous: Nearest Diameter or | Discharge Gas Discharge
ck Stack Number of | Certificate Property Dimensions Height Above | Exit Discharge Direction Up,
ignation Number Sources Number Line (ft) (Feet) Ground Temp (F) Rate (ACFM) Down, Horizontal
. (Feet) ’
52 084 1 004477 520 0.33 2 Ambient 8 Down
121 188 1 None 650 12 X 16 1 70-95 350 Up
521 189 1 None 630 12 X 16 1 70-120 470 Up
142 190 1 None 400 0.5 X 1.7 1 70-120 230 Up
82 191 1 None 390 . 90 20 70-100 540 Up
Sz 192 1 None 330 50 20 70-100 240 Up
3102 193 1 None 420 12 X 17 21 70-100 230 ) Up
112 194 1 None 490 40 16 70-100 160 Up
122 195 1 None 460 37 16 70-100 160 Up
142 196 1 None 370 . 55 15 70-100 210 Up
152 : 197 1 None 310 55 15 70~-100 210 Up
182 - 198 1 None . 470 20 17 70-100 70 Up
262 199 1 None 490 20 17 70-100 80 'l vp
272 200 1 None 460 17 12 60-90 70 Up
292 201 1 None 520 2.5 26 60-90 40 Up,
TER PRESS 201 1 None 440 8 [ 70-100 20 Up
1z '
16 )

G12



Section 1F
Process Raw Material/Contaminant Lists

Process G: Wastewater Treatment

See Process Description pages G2, G3 and G4, and Attachment E

Gi3



Section 2
Release and Alteration/Amendment Limits

Process G: Wastewater Treatment

Gl4



TABLE 1: PROCESS LIMITS IN TONS/YR
PROCESS: Wastewater Treatment

AIR . WATER
CATEGORY SUBCATEGORY TONS/YR TONS /YR
Particulates Lead ~ 0.000 0.319
PM-10 0.000 . ‘NA
Other 0.000 2.429
TSS NA 319.630
1., TOTAL PARTICULATES 0.000 222.378
Volatile Organic HAP-VOC (Total) 0.451 3.083
Acrylamide 0.001
Acrylonitrile 0.050
Acrylic Acid 0.050
Ethyl Acrylate 0.100
Methyl MethAcrylate 0.100
- Styrene 0.100